
PARTS LIST 
/~._\y I) A ~ 

3338-2 
333RB-2 
3398-2 
339RB-2 

• CONSOLIDATED SEWING MACHINE CORP. 



INDEX 

Pages 

W1& • .t1& ...................................................................... . 
FACE PLATE, ARM TOP COVER 

1, 2 

~t:/ . .t~. -;I-I) - ......................................................... . 3, 4 
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

liIlI.~. q:t:J!j!I.~ ....................................................... , .... '" . . 5 6 
PRESSER BAR, VIBRATING PRESSER BAR .. ' 

~~±il'. i!!*!1J ':J ~ ••••••••..•••••••••••.••••••••••..•...•••••.•...•.••••••••••• 7 8 , 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

*9. liIlI.~*1&r\* ............................................................. 9 10 , 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

"F~. "F"'Jv ~-;I-IJ -, z.1J 11A ................................................ 11,12 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

i 

I 
~1&, z.1J±#. z.1)~ ........................................................... 13,14 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

I'\':J? 1//'\-, "Fz.I) IJ ':J~ . ••••••••••••••••.•••••••••••.•••••••••••••••••••• ; ••• ~'. 15,1.6,.' 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION . -' \ 1 c,-,i.' 

, t3?: 

11";?±il' (:t:i) , 11";(' ................................................... ; .......... 17,1'i:r 
HOOK SADDLE (RIGHT), HOOK 

11 ";?±il' (ii:) , fJ ";(' .......................................................•..... 19,20 
HOOK SADDLE (LEFT), HOOK 

~P.Ff;tJi ................ '" . . .... ... .•. . . . .. . . .. .. . . . ... . .... . . . . . .. . .... .....•.. •. 21,22 
TENSION 

~~m ............................................................................. 23,24 
LUBRICATION 

1!f1J!l!~ •••..•••.........•.•...•...•......•.......•..••.... " . . . . . . . . . . .. . . . . . . . . •• 25,26 
ACCESSORIES AND ATTACHMENTS 

}lq~~ ............................................................................ 27,28 
PARTS AVAILABLE AT EXTRA CHARGE 

ij-y~ ......................................................................... 29,30 
TABLE OF GAUGE PARTS 





iIii1i,.L1i 
FACE PLATE, ARM TOP COVER 

~ 
I 

4 

! 
6 

12 

10 

9 

~23 

. V22 
~18 

~19 
27 ~ 

~ i--2~" . ~ '17 
.••..... '~ 

20 

.. ~~ .. ~ .. ~ .. ~~"..... ,,,, - - '.. \.. ' 
/.: ...... 

32 

I 
.! 

I 
i 



i 
! 

! 
.! 

iIiit& • .Lt& 
FACE PLATE, ARM TOP COVER 

N N 
N cO N cO 

NO gB.lMi.J5- cO 0: cO 0: =Ui £:g 
(>') (>') 01 01 

PART NO 
(>') (>') (>') (>') QTY (>') (>') (>') "" 

1 15035 * * * * , 1 iID'I'& 
2 15036 * * * * 1 ~~ 
3 15039 * * * * 6 l.I:.Y.>tl.L: 

4 15037 * * * * 1 iID'I.& Ii tl. 
5 15039 * * * * 2 l.I:.Y.>tl.L: 

6 15038 * * * * 1 iID l.&::f.L>. 
7 15006 * * * * 1 HH.& 
8 8040 * * * * 2 l.I:.Y.>tl.L: 

9 15003 * * * * 1 l:A.& 
10 11007 * * * * 1 )ffiJ!iiJl'I.~~ 

11 15004 * * * * 1 l:l.&~- t--/'i'y=t-/ 

12 15007 * * * * 7 l.I:.Y.>tl.t; 

13 36708 * * * * 1 ~H1JI\-

14 6031-02 * * * * 1 l.I:.Y.>tl.t; 

15 11006 * * * * 2 .1:.l.&~Htt 
16 13076-02 * * * * 2 -j- 'y t--
17 15086 * * * * 1 $M.lJIinl.& Ii tl. 
18 8040 * * * * 1 l.I:clf)tl.t; 

19 11142 * * * * 1 '7'y~",-

20 11004 * * * * 1 $~~lifjS:t I) 

21 10597 * * * * 1 l.I:.Y.>tl.L: 
22 15058 * * * * 1 *~$~mr~ 
23 15059 * * * * 1 *~$~mr A -;! I) / ? 
24 15057 * * * * 1 *~$~mr? l' -\1 }V 

25 8009 * * * * 1 l.I:clf)tl.t; 

26 
27 15034C * * * * 1 c: '::'-}VT.:L -:1, $;i> Wl.) 

28 
29 
30 15054 * * * * 1 iID*,UHt (.1:.) 
31 10685 * * * * 2 l.I:clf)tl.t; 

32 10759-A * * * * 1 iID*,HHt ("F) 
33 10760 * * * * 1 iID*,UHt7I}v t--
34 10685 * * * * 1 l.I:tl.clf)t; 

2 

" 

PARTS NAME 

FACE PLATE 
HINGE 

SCREW 1/8X44 L=3.5 

FACE PLATE SPRING 
SCREW 1/8X44 L=3.5 

RUBBER 
ARM SIDE COVER 

SCREW 9/64X40 L=8.0 
ARM TOP COVER 
OIL LEVEL INDICATOR 

GASKET 
SCREW 9/64X40 L=10.0 

THREAD TAKE UP COVER ~' 

SCREW 11/64X40 L=9,0 
ARM TOP COVER THREAD GUIDE 
NUT 7/32X32 
OIL CONTROL SPRING 
SCREW 9/64X40 L=8.0 
WASHER 
OIL REGULATOR 
SCREW 1/8X40 L=3,3 
OIL REGULATING STUD 
OIL REGULATING SPRING 
OIL REGULATING DIAL 
SET SCREW 15/64X28 L=7.5 

OIL TUBE AND OIL WICK COMPLETE 

" 

" -
THREAD GUIDE (UPPER) 
SCREW3.4X36L=6.5 ' 

THREAD GUIDE (LOWER) 
FELT 
SCREW 3.4X36 L=6.5 



~ 1::/ ~ J:'w. :1-1)-
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

38 37 

~ 

33 

31 

':27 

8 

17 
14 

19 \ 
\ (9 

~~o 
20 23 

16 21 

3 



.:R t:: /" ..tflll, 7' - I) -
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

':l (\f 

':l ro ':l to , 
NO g3.lMlf~ ro II: ro II: ~)!:ji 6i.~ PARTS NAME cry cry (J) (J) 

PARTNG 
cry cry C') C') 

OTY C') C') cry C') 

1 15209 * - - - ·1 .HiIl ARM SHAFT 
1 15327 - * - - 1 1:*iIl ARM SHAFT 
1 150n - - * - 1 1:*iIl ARM SHAFT 
1 15209 - - - * 1 1:*iIl ARM SHAFT 
2 15033 * * * * 1 1:*iIl5dlZ OIL WICK 
3 10506 * * * * 1 1:*dl5dlfi tJ. t; OIL STOP SCREW 7.85X20 L=6.0 
4 10577 * * * * 1 7"- I) -tlJl L, tJ. t; PULLEY ADJUSTING SCREW 6.75X24 L=11.0 
5 19414 * * * * 1 75/7'E-:"3/tJb. NEEDLE BAR CRANK 
6 19415 * * * * 1 iitii*(\t)tJ.t; POSITION SCREW 1/4X28 L=20.0 
7 19416 * * * * 1 li::(\t)tl.t; SET SCREW 1/4X28 L=14.0 
8 10563 * * * * 1 1:*ill;( 9)v (iiIi) '7 ':; :" t' WASHER 
9 10562 * * * * 1 J:*iIl;{ 9)v eM) ARM SHAFT BUSHING (FRONT) 
10 to" 

11 10524 * * * * 1 li::(\t)tJ.t; SET SCREW 6.75X24 L=6.5 
12 
13 10725 * * * * 2 1:*ill;( 9)v (iiIi) 7 I)V I- OIL FELT 
14 13074 * * * .* 1 1:*dlA;'yl) /1'7'-7.. ARM SHAFT BALL BEARING ADAPTOR 
15 10567 * * * * 1 1:*iIlA;'yl} /1' ARM SHAFT BALL BEARING 
16 13361 * * * * 1 1:*ill-"'7I} /1'tJ5- ARM SHAFT BALL BEARING ADAPTOR SLEEVE 
17 23637 * * * * 2 li::(\t):t.J.t.: SET SCREW 1/4X28 L=7.5 
18 10568 * * * * 1 ~1j: L, I) /? BALL BEARING RETAINING RING 
19 10571 * * * * 1 1:*illA;'y I) /? 7'- 7..li::(\t)tJ. t.: SCREW 6.75X24 L=20.0 
20 10504 * * * * 1 7"-1)- MACHINE PULLEY 
21 10505-B * - * - 1 :X:~I) /1' (A;')v I-:ff - I"~ffl) FEED INDICATING DISC (W/O BELT GUARD) 
21 10505-A * - * - (1 ) :x:~ I) /1' (A;')v I-:ff- I"Nffl) FEED INDICATING DISC (WI BELT GUARD) 
21 10943-B - * - * 1 :X:~I) /? (A;')v 1-:1i - I"~ffl) FEED INDICATING DISC (W/O BELT GUARD) 
21 10943-A - * - * (1 ) 3t~I) /1' (A;')v 1-:ff-I"Nffl) FEED INDICATlNG .DISC (WI BELT GUARD) 
22 10566 * * * * 1 3t~I)/1' .1I:.tJ.t.: SET SCREW 1/4X32 L~.5< .. 
23 10576 * * * * 1 iitli:*(\t):t.J.t; POSITION SCREW 15164X28 L=21:0 
24 10579 * * * * 1 li::(\t):t.J.t.: SET SCREW 15is4X2?L,;,ZO.0 ,\.c' , ' 

25 10569 * * * * 1 A;')v 1-:1 - I) - ARM SHAFT CONNECTING BELT PULLEY 

I 
I 

I 
I 

j 26 10574 * * * * 2 A;')v 1-7"_1) -I} /~f BELT PULLEY SPRINCi¥LANGE 
27 10571-G * * * * 1 A;')v 1-7"-1) -li::(\t)tJ.t.: SET SCREW 6.75X24 L=20.0 
28 10570 * * * * 1 A;')v 1-:l-I)-1::"/tJ.t.: POSITION SCREW 6.75X24 L=14.5 
29 10524-G * * * * 1 A;'}v 1-:l-I)-I::"/tJ.t.:li:::t.J.t.: POSITION SCREW SET SCREW 6.75X24 L=6.5 
30 10621 * * * * 1 91':: /1'A;')v I- ARM SHAFT CONNECTING BELT 
31 15504C * * * * 1 *ff (~.Jl.) THREAD TAKE UP LEVER COMPLETE 
32 15504 * * * * 1 *ff THREAD TAKE UP LEVER 
33 15026 * * * * 1 *ff¥.ll~ THREAD TAKE UP LEVER DRIVING STUD 
34 10728 * * ok * 1 ;Rff¥.ll~5IB$ OIL WICK 
35 10528 * * * * 1 it~75/'" NEEDLE BAR CONNECTING LINK 
36 15013 * * * * 1 *fft::/ THREAD TAKE UP LEVER HINGE STUD 
37 11042 * * * * 1 *fft::/5IB$ OIL WICK 
38 10524 * * * * 1 ;Rfft::/li::(\t)tJ.t.: SET SCREW 6.75X24 L=6.5 
39 10523 * * * * 1 it~"'5/"'t::/ NEEDLE BAR CONNECTING LINK STUD 
40 10726 * * * * 1 it~ 7 '7 / .,. t:: /5dlZ OIL WICK 
41 15038 * * * * 1 5IB::f b.tl RUBBER OIL STOPPER 
42 19417 * * * * 1 it~"'5 /71::"/ li::(\t):t.J.t.: (~) SCREW 1/4X28 L=6.5 
43 19418 * * * * 1 it~"'5/7t::/ li::(\t):t:J.t.: (m) SCREW 1/4X28 L=4.5 
44 10551 * * * * 1 ;Rff~m~tt THREAD TAKE UP LEVER OIL GUARD 
45 10650 * * * * 1 *fi¥5dl~ tt li::(\t) tJ. t.: SCREW 3.4X36 L=6.0 
46 10772C - - * * 1 1:Jttl Cl':; I'" (~Jl) LIFTING ECCENTRIC CONNECTION COMPLETE 
47 10772 - - * * 1 1:;lUi5 Cl ':; I'" LIFTING ECCENTRIC CONNECTION 
48 10773 - - * * 1 :::- l'")vA;'yl) /1' NEEDLE BEARING 
49 19427 - - * * 1 tptlJl5t1:TtJb. LIFTING ECCENTRIC 
50 19508 - - * * 2 tptlJl5t1:TtJb.li::(\t):t:J.t.: SET SCREW 1/4X40 L=5.5 
51 11879 - - * * 1 tpflfl5t1:T tJ b. tJ 5- LIFTING ECCENTRIC COLLAR 
52 10573 - - * * 2 tpilfl5t1:T tJ b. tJ 5 -li::(\t) t;J. t.: SET SCREW 7/32X32 L=11.0 

4 



tlJI.I.~ rh PRES' T:tIJI.I.~ . 

18 

SER BAR , VIBRATING 

b 

17 

10 

13 

16~ 
3~ 

PRESSER BAR 

19 

4~ 

39~~38 

49 

5 

i-33 

32 

30 . 

I , 
:j 
I, 

I 



flJl.I.~, ~flJl.I.~ 
PRESSER BAR, VIBRATING PRESSER BAR 

C\J C\J 
C\J ro C\J ro " 

NO ffilgM!\O~ ro a: ro a: ~ii .Pc,:g PARTS NAME 
(') (') 0> 0> 

PART NO 
(') (') (') (') 

OTY (') (') (') (') 

1 10540 * * * * .1 tfjljt~ PRESSER BAR 
2 10539-A * * * * 1 tfjljt~ rf) ;( ~)[, PRESSER BAR BUSHING (LOWER) 
3 10761 * * * * 1 J1:&?:tJt.: SET SCREW 6.7SX24 L=11.0 
4 10538 * * * * 1 tlJl jtf$ (J:.) ;( ~)[, PRESSER BAR BUSHING (UPPER) 
5 10761 * * * * 1 J1:&?:tJt.: SET SCREW 6.75X24 L=11.0 
6 10541 * * * * 1 tIJlH¥~J*I PRESSER BAR POSITION GUIDE BRACKET 
7 10662 * * * * 1 J1:&?:tJt.: SCREW 5/32X40 L=6.5 
8 10543 * * * * 1 ~J*I{~ PRESSER BAR POSITION GUIDE 
9 10761 * * * * 1 J1:&?:tJt.: SET SCREW 6.75X24 L=11.0 
10 18479 - - * * 1 tIJljt~f1il~ PRESSER BAR LIFTING BRACKET 
11 19518 - - * * 1 llJl jt~t~ ~ f,b<:tJ t.: SCREW 11/64X40 L=14.0 
12 10546-A - - * * 1 tIJljt~f1il~"F:f& TENSION RELEASE SLIDE 
13 10547 - - * * 1 tIJl jtf$f1il ~"F:f& li:tJ TENSION RELEASE SPRING 

or 

14 18480 - - * * 1 <0)~J1:&?:tJL; LIFTING BELL CRANK SCREW 11/64X40 L=8.0 
15 13360 * * * * 1 tIJljt~f1il~ I) '/7 PRESSER BAR SPRING BRACKET 
16 13365 * * * * 1 tIJljt**f1il~ I) '/7f,b<:tJL; PINCH SCREW M4X0.7 L=9.0 
17 10659 * * * ,* 1 tIJljtJ:.Lf vl\- PRESSER BAR LIFTER 
18 10660 * * * * 1 tIJljtJ:.Lfv/"'- t:::: '/:tJ L; HINGE SCREW 4.5X32 
19 10185 - - * * 1 ~HlJljt 1/4" (t~$) LIFTING PRESSER FOOT 1/4" (STANDARD) 
20 10664 - - * * 1 ~j. tIJl jt J1: ltJ :tJ L; SCREW 3AX36 L=9.0 
21 19425 - - * * 1 t~!¥ffi LIFTING ROCK SHAFT 
22 10514 - - * * 2 t~!¥ffi;l- ~)v LIFTING ROCK SHAFT BUSHING 
23 16709 - - * * 1 t~!¥ffi 1::' / tl. t; SCREW 1/4X28 
24 19516 - - * * 1 t~!¥ffit::::'/tl. L; T '/ t- NUT 1/4X28 
25 10728 - - * * 1 t~!¥ffi t:::: /:tJ t;)f!j;t; OIL WICK 
26 10558C - - * * 1 < 0)~i2':J t- LIFTING BELL CRANK COMPLETE 
27 10558 - - * * 1 <O)'.fj! LIFTING BELL CRANK 
28 10557 - - * * 1 < 0)~1I~ (:k) LIFTING BELL CRANK LINK 
29 10556 - - * * 1 < O)~lI*a (IN VIBRATING PRESSER BAR CONNECTING LINK 
30 34713 - - * * 1 <ptIJlH~ VIBRATING PRESSER BAR .~ 
31 10554 - - * * 1 <PtIJljtA -;II) /7 VIBRATING PRESSER BAR:;EXTENSION SPRING 
32 10553-A - - * * 1 <PtIJljtA -;II) /7~ VIBRATING PRESSER BAR EXTENSION 
33 15060 - - * * 1 <PtIJlX**tIJlL-tl.t; SCREW 5/16X24 L=16.0 
34 15118 - - * * 1 ~ttJ1:fii::a VIBRATING PRESSER BAR SLIDE BLOCK 
35 
36 10285 - - * * 1 <PtIJljt 1/4" (t~$) VIBRATING PRESSER FOOT 1/4" (STANDARD) 
37 10662 - - * * 1 <ptIJljtJ1:ltJ:tJL; SCREW 5/32X40 L=6.5 
38 10548-A - - * * 1 tIJljt~f1il~~ttJ1:&?:f& LIFTING BRACKET GUIDE BLOCK 
39 10519 - - * * 1 J1:&?:tJL; PINCH SCREW 6.75X24 L=17.5 
40 15111 - - 'l- * 1 1::'/ PIN 
41 19419 - - * * 1 J:."F:h J,.lI~t':.Q:1: LIFTING ECCENTRIC CONNECTING CRANK 
42 19420 - - * * 1 J:."F:h J,.lIiat.:.Q H;il:tJ L; PINCH SCREW 1/4X28 L=16.0 
43 10775 - - * * 1 J:.1I~t:l':J H5t:tJ L; HINGE SCREW 7/32X32 
44 10703 - - * * 1 J:.1I~t:l':J H5t:tJ [; '7 ':J ~ l' - WASHER 
45 10774 - - * * 1 J:.1I~t:l':J t-:'J~1-;1 LIFTING ECCENTRIC CONNECTION COLLAR 
46 10776 - - * * 1 J:.1I~t:l':J n~T':J t- NUT7/32X32 
47 10857 * * - - 1 tlJljt~f1il~ PRESSER BAR LIFTING BRACKET 
48 10858 * * - - 1 jj;~'7':J ~ 1'- WASHER 
49 10465 * * - - 1 tIJljti: 1/4" (t~$) PRESSER FOOT 1/4" (STANDARD) 
50 10664 * * - - 1 tIJljti:J1:&?:tJ[; PRESSER FOOT SCREW 3.4X36 L=9.0 
51 10548 * * - - 1 **:iE:tJ[; LIFTING BRACKET GUIDE SCREW 6.75X24 

6 



ttt$±tl,iI~D'Y~ 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

16 

4 

~ 
~~ .~/10 
8/···~~ 

11 23 

12 

7 



£t~± is, j!E~ r:l ~ f-! 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

C\J C\J 
C\J 00 C\J 00 

NO fm~ii-5 00 a: 00 a: ~j:1Il: rf'Q:f!, PARTS NAME 
(') (') m m 

PART NO 
(') (') (') (') 

OTY (') (') (') (') 

1 15305 * * - - 1 HH,±iJ NEEDLE BAR ROCK FRAME 
1 15547-A - - * * 1 mfi±iJ NEEDLE BAR ROCK FRAME 
2 11875 * * * * 1 H~±iJc::-- HINGE STUD 
3 10525 * * * * 1 .tI:..Y.!tJ.L: SET SCREW 6.75X24 L=9.0 

4 15117 - - * * 1 :fKH1.tl:.t&: SLIDE BLOCK PLATE 

5 8100 - - * * 2 jHU1..tI:. f&:.tI:..Y.! tJ. L: SCREW 9/64X40 L=6.5 

6 15031 * * * * 1 H~±iJ5ffiZ OIL WICK 
7 10560 * * * * 1 1?--)1..- NEEDLE BAR ROCK FRAME POSITION BRACKET 

8 10561 * * * * 1 .tI:..Y.!tJ.L: LIFTING BRACKET GUIDE SCREW 11!64X32 L=6.5 

9 10992 * * - - 1 H~ NEEDLE BAR 

9 10955 - - * * 1 H~ NEEDLE BAR 
10 11204 * * - - 1 Ht;!, 1/4" (t~$) NEEDLE CLAMP 1/4" (STANDARD) 

10 10005 - - * * 1 m* 1/4" (f~$) NEEDLE CLAMP 114" (STANDARD) 
11 10535 * * - - 2 H.tI:..Y.!tJ.L: NEEDLE SET SCREW 3.4X36 L=4.5 
12 N0122 * * * * 2 U NEEDLE 
13 10856 * * - - 1 U~t3~ NEEDLE BAR CONNECTING STUD 

13 10904 - - * * 1 U~t3~ NEEDLE BAR CONNECTING STUD 
14 10532 * * - - 1 U~t3~friltJ.L: PINCH SCREW 5/32X40 l=9.0 
14 13365 - - * * 1 ~t~t?J ~ friltl. [; PINCH SCREW M4XO.7 L=9.0 
15 10726 * * * * 1 U~t3~)ffiZ OIL WICK 
16 10578 * * * * 1 .1:*f)1F NEEDLE BAR ROCK FRAME ROCK SHAFT 
17 11876C * * * * 1 .1:* I) 1Ffi3± (fJl.) SLIDE BLOCK COMPLETE 
18 11877 * * * * 1 .1:*I)1Ffi3± SLIDE BLOCK 
19 11876 * * * * 1 .1:* I) 1FC::--tJ. [; SLIDE BLOCK STUD 
20 10581 * * * * 1 .1:* I) 1F 1::' :-- tJ. L:.tI:..Y.! tJ. [; SET SCREW 7/32X32 L=7.0 
21 15016 * * * * 1 l!J.t1 ROCK SHAFT CRANK 
22 10519 * * * * 1 llfiafril.Y.!tJ.L: PINCH SCREW 6.75X24 L= 17.5 
23 10756 * * * * 1 llf*5D':J f.:' ROCK SHAFT CRANK CONNECTION 
24 10728 * * * * 1 llf*fiD':J j-:'5ffiZ OIL WICK 
25 8014 * * * * 1 llf*fi D':J j-:' lIll tJ. [; (;}\) HINGE SCREW 9/32X28 L= 13.1 
26 8105 * * * * 1 llf*5 D':J f.:' lIll tJ. L: (/J\) -j-':J t- NUT9/32X28 
27 10758 * * * * 1 llf*5D'/ j-:'lIlltJ.L: (x) HINGE SCREW 11/32X28 L=26.0 
28 15017 * * * * 1 *f)~1i1'i/H7' NEEDLE BAR ROCK FRAME REGULATING PIPE 
29 15019 * * * * 1 *1)1FfH':~;!: FEED ROCK SHAFT CRANK 
30 10754 * * * * 1 * f) 1Ff&t.: ~ ;!: friltJ.l5 PINCH SCREW 6.75X24 L=16.0 
31 15018 * * * * 1 ~Pol1i1'i I ~ l' 7''7 '/ ~ t' WASHER 
32 3036 * * * * 1 llf*aD'/ j-:'lIlltJ.[; (x) -j-./ t- NUT 11/32X28 

33 10779 * * * * 1 )ffiZ¥fljt~~I::':-- CLIP 
34 10778 * * * * 1 jffi;t OIL WICK 
35 4221 * * * * 1 5ffiZ¥fljt OIL WICK RETAINER 
36 15007 * * * * 1 *~f-~ (~) .tI:..Y.!tJ.[; SCREW 9/64X40 L=10.0 

8 



*~, ~.I~*11X/'\* 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

16 

11 

9 



*.i=5. jlfl.I~*.~r\* 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

~ N 
C\I 00 C\I m .. 

NO gB£ii-l5- m a: m a: ~tiit £:t. PARTS NAME C') C') Q) Q) 

PART NO 
C') C') C') C') 

aTY C') C') C') C') 

1 10710 * * * * . 1 *<:; KNEE LIFTER LIFTING LEVER 
2 10712 * * * * 1 *<:;J.!:.NJtJ.L; HINGE SCREW 6.75X24 
3 13059 * * * * 1 <:; If tJ. SPRING 
4 11154 * * * * 1 <:; If tJ. J.!:. NJ tJ. L; SCREW 6.75X24 
5 10711 * * * * 1 IJ\ <:; KNEE LIFTER CONNECTING LEVER 
6 10712 * * * * 1 Ij\<:;J.!:.NJ tJ. L; HINGE SCREW 6.75X24 
7 15075 * * * * 1 1f)1)~ KNEE LIFTER CONNECTING LEVER LIFTING ROD 
8 15076 * * * * 1 If) IHWiJ.!:.NJ 1::':..-- SET PIN 
9 10714 * * * * 1 1f)1)~:h"5- LIFTING ROD COLLAR 
10 10561 * * * * 1 If) 1)~:h"5 -J.!:.NJ tJ. L; LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5 
11 10717C * * * * 1 If) I) ~±i>'(*1l.) LIFTING ROD ROLLER BRACKET COMPLETE 
12 10717 * * * * 1 If).)~±i>' LIFTING ROD ROLLER BRACKET 
13 10718 * * * * 1 1f).)~±i>'Q-"5- LIFTING ROD ROLLER 

...... 

14 10719 * * * * 1 If) 1).fl±i>'Q-"5-J.!:.NJtJ. L; SCREW 3.4X36 
15 10561 * * * * 1 1f)I}~±i>'J.!:.NJtJ.L; LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5 
16 10705 * * * * 1 flIl5t~*t&lftJ. PRESSER BAR SPRING (FLAD 
17 10706 * * * .* 1 *t&litJ.~ IttJ. L; PRESSER BAR SPRING SUPPORT SCREW 
18 11156 * * * * 1 *t&litJ.~JllMtJ. L; PRESSER BAR SPRING REGULATING SCREW 

10 



tfw. t x'Jtd,:t - I) -. )tS V t.J A 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

36 

3--1 

28 

. 25 26 ~ 1----.19 

17 
. 6) 

:1, . ...--,,\y-~ 2\ • 23 Q\ \ 

20 

14 

~ 

~ 
\ 15 

11 

12 

11 

47 

~' 

\ 
46 



:1 -, 

'\ 
! 

, , 
i 

.\ 

Tfw. T r{Jv f-. :1-1) -" iZS I) t.J .b. 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

C\I 
C)I 

C\I 
C)I 

0' ro ro 
NO ffil.?c.ilt{} cO a: cO a: ~.iI .?c.:g PARTS NAME 

(") M Ol Ol , 
PART NO 

(") M M M 
(") M M M OTY 

1 10944 * * * * - 1 T*ill HOOK DRIVING SHAFT 
2 10950 * * * * 1 T*ill(iiIi) :I- :$I Jl- 1/16" - 1 "({~$) BUSHING (FRONT) 1/16" -1" (STANDARD) 

2 1552~ * * * * (1) T*ill(iiIi) :I- :$I )l- H/4" BUSHING (FRONT) 1-1/4" 

2 15523 * * * * (1) T*ill(iiIi) :1-:$1 )l-1-1/2" BUSHING (FRONT) 1-112" 

3 10571 * * * * 1 .Itb1>t;).t; SET SCREW 6.75X24 L=20.0 

4 11080 * * * * 1 T*ill(iiIi) :I- :$I )l-7 I)l- r- OILING FELT 

5 15526 * * * * 1 T*ill(4'F,,9):I-:$I )l-1/16" -l"(t~$) BUSHING (MIDDLE) 1/16" -1" (STANDARD) 

5 15527 * * * * (1) T*ill(4'F,,9) j. :$I )l- 1-1/4" - 1-1/2" BUSHING (MIDDLE) H/4" -1-112" 

6 10522 * * * * 1 .Itb1>t;).t; SET SCREW 6.75X24 L=14.0 

7 10729 * * * * 1 :I- :$I )l-i£IlZ OIL WICK 

8 30157 * * * * 1 T*ill-"'7 1) :"-?7-A HOOK DRIVING SHAFT BUSHING (BACK) 

9 10571 * * * * 1 .Itb1>t;).t; SET SCREW 6.75X24 L=20.0 
10 10609 * * * * 3 )j'ijf;t!) :..- ? .It b1> tl. t; SCREW 3.4X36 L=5.0 

or. 

11 10567 * * * * 1 T*ill/'(7" I) :..-? BALL BEARING 
T~/'(7" I) :..- ? tJ "7 -

, 
12 10607 * * * * 1 COLLAR 

13 10566 * * * * 1 .Itb1>t;).t; SET SCREW 1/4X32 L=5.5 

14 10658 * * * .* 1 flL tlfl i:k: b1> t;). t; POSITION SCREW 1/4X32 L=5.5 

15 10608 * * * * 1 )j'ijf;tl) :..-? BALL BEARING RETAINING WASHER 

16 10610-01 * * * * 1 T /'(}(... ,.. "j' - I) - SAFETY CLUTCH PULLEY 
17 10574 * * * * 1 "j'_I) _I):"-? PULLEY SPRING FLANGE 
18 10611 * * * * 1 T /'()l- r-"j' - I) -/L'~ SAFETY CLUTCH COLLAR 
19 10612 * * * * 2 .Itb1>t;).t; SCREW 1/4X32 L=10.5 
20 10615 * * * * 1 T /'()l- r-"j' - I) -Vilitl. SAFETY CLUTCH LOCKING LEVER SPRING 
21 10614 * * * * 1 T /'(}l- ,.."j' - I) - ¥j): I:: / HINGE PIN 
22 10581 * * * * 1 T /'()(... r- "j' - I) - ¥j): I:: :..-.It b1> tl. t; SCREW 7/32X32 L=7,0 
23 10619 * * * * 1 T /'(}(... r- "j' - I) -.A "j' I) /? SAFETY CLUTCH THROW IN LATCH SPRING 
24 10618 * * * * 1 T /'(}(... ,.."j' - I) -/NIt1 SAFETY CLUTCH RATCHET CONNECTING LINK 
25 10616 * * * * 1 T /'(}(... ,.."j' - I) -tMi:: SAFETY CLUTCH LOCKING LEVER 
26 10613 * * * * 1 T /'(}(... ,.."j' - I) -Hl·i:: t:: / HINGESrub •. 

- r 

27 10581 * * * * 1 tMi::I:::..-.Itb1>tl.t; SCREVr1l32X32 L=7.0 
28 10617 * * * * 1 T /'(}(... r-"j' - I) -INK SAFETY CLUTCH RATCHET 
29 10620 * * * * 1 T /'(}(... ,.."j' - I) -;!i9 1:::..- SAFETY CLUTCH THROW IN LATCH PIN 
30 10622 * * * * 1 JT\.iJ HOOK DRIVING SHAFT LOCK RATCHET 
31 10766 * * * * 1 .Itb1>tl.t; SET SCREW 1/4X32 L=7.0 
32 10639 * * * * 1 flL ii' i:k: b1> tl. t; POSITION SCREW 1/4X32 L=8.0 
33 10672 * * * * 1 ¥jl\..,/j{:$I:"- (/j\) FEED REGULATING STUD (SMALL) 
34 10673 * * * * 1 .A "j'1) :..-? SPRING 
35 10674 * * * * 1 .It:l-I:::"- CLIP 
36 10627 * * * * 1 *I} tJb.±#i FEED DRIVING FLANGE 
37 10765 * * * * 1 .Itb1>tl.t; SET SCREW 1I4X32 L= 11.0 
38 10628 * * * * 1 flLtlfli:k: b1> tl. t; POSITION SCREW 1/4X32 L=12.0 
39 15022 * * * * 1 *I} tJb. FEED DRIVING CAM 
40 10634 * * * * 1 *I} tJb."/)' \"'b1> 1:::..- FEED DRIVING ECCENTRIC PIN 
41 10631 * * * * 1 11 2.. './1) FEED DRIVING ECCENTRIC FRICTION GIB 

42 10629 * * * * 2 .Itb1>t;).t; SCREW 1/8X40 L=8.0 
43 10630 * * * * 2 flL ii: i:k: b1> tl. t; POSITION SCREW 1/8X40 L=5.0 
44 10626 * * * * 1 il8J~{:tJb. FEED DRIVING ECCENTRIC ADJUSTING DISC 
45 10625 * * * * 1 ¥jl \.., I) :..- ? A I:: I) :..- ? SPRING 
46 10623 * * * * 1 ¥jl \.., I):,,-? COLLAR 
47 10566 * * * * 2 .Itb1>t;).t; SET SCREW 1/4X32 L=5.5 
48 10671 * * * * 1 ?f!I\"'/j{:$I:"- (*) FEED REGULATING STUD (LARGE) 
49 10673 * * * * 1 .A "j'1) :..-? SPRING 

50 10674 * * * * 1 .Itb1>t:::,,- CLIP 
51 15023 * * * * 1 .il:.b1>~ RETAINING RING 
52 10638 * * * * 2 *:¥-t'- HOOK DRIVING GEAR 
53 10639 * * * * 2 flLii'i:k: b1> tl. t; POSITION SCREW 1/4X32 L=8.0 
54 10766 * * * * 2 .il:.b1>tl.t; SET SCREW 1/4X32 L=7.0 
55 10637 * * * * 1 * I)..t TtJ b. t;). t; it FEED LIFTING CAM COMPLETE 
ob Wbol:! 'i' 'i' 'I' 'I' 1 .u::.()I) (J. u ;:,t: I ;:'vHt:VV 1I4X.;;L L=O.O 

12 



U1]X, ~ I) ±1$, ~ I) fib 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

5 

44"'1 ~5 
47 

43 

~4 

32 

31 °\\)5 
36 33 

42 

7z 25 

30 

28 
27 

13 



~H&, jZS I) ±tJ-, jZSl)fffJ 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

N N 
N cO N cO .' 

NO flB£ii% cO 0: cO 0: :'Hl Jl,il PARTS NAME 
(') (') C)) C)) 

PART NO 
.,., (') C'1 .,., 

OTY .,., (') C'1 C'1 

1 16425 * * * * . 1 Ht& 1/4" (f~$) THROAT PLATE 1/4" (STANDARD) 
2 6031 -01 * * * * 1 itt&J.!:.tbtJ.t; SCREW 11/64X40 L=9.0 

3 11162 * * * * 1 itt&i1t tb tJ. t; THROAT PLATE POSITION SCREW 3.4X36 L=5.4 

4 11163 * * * * 1 1:::/ PIN 
5 10061 * * * * 1 fiJ~& (;fi) 1/4" ~ 3/8" (j~~) BED SLIDE (RIGHT) 1/4" ~3/8" (STANDARD) 

6 10668 * * * * 1 fiJt&/Z 7° I) / /j SPRING 

7 10667 * * * * 1 fiJt&I:::' / PIN 

8 10042 * * * * 1 fiJ~& (;£) 3/16" ~1/4" (f~$) BED SLIDE (LEFT) 3/16" ~ 1/4" (STANDARD) 

9 11166C * * * .* 1 ~L,t& Wl.) BED SLIDE (FRONT) COMPLETE 

10 13085 * * * * 1 ~L,t&lttbtJ.t; SCREW 13/64X32 L=4.3 

11 10485 * * * * 1 ~ I) tffij 1/4" (t~$) FEED DOG 1/4" (STANDARD) 
12 10601 * * * * 2 ~1)tffijlttbtJ.t; SCREW 1/8X40 L=7.0 
13 11065 * * * * 1 ~I)±t;- FEED BAR "'. 
14 11066 * * * * 1 ~1)tiEJ~(tb.t; SCREW 1/8X40 L=12.5 
15 11067 * * * * 1 -)-.:; t- NUT 
16 10595 * * * * 1 :::JO)~ FEED LIFTING CAM FORK 
17 10596 * * * .* 1 :::JO)~7 I)I- t- OILING FELT 
18 10597 * * * * 1 lttbtJ.t..: SCREW 1/8X40 L=3.3 
19 70129 * * * * 1 :::JO)~J.!:.tbb.t..: SCREW 7/32X32 L=15.0 

20 10599 * * * * 1 :::JO)~'7':;-;/"\'- WASHER 
21 16704 * * * * 1 ~1)!l9i! FEED DRIVING ROCK FRAME 
22 18065 * * * * 2 ~1)!l9i!f,jltJ. t; PINCH SCREW M5XO.8 L=14.0 
23 16705 * * * * 1 ~ I) ±t;- c: /1;:).(; FEED BAR HINGE PIN 
24 16706 * * * * 1 ~1)±t;-c:/tJ.t..:-)-.)' r- NUT 1/4X28 

25 11888 * * * * 1 ~I)~ FEED ROCK SHAFT 
26 10588 * * * * 1 ~I)~;( 5)1- (Wi) FEED ROCK SHAFT BUSHING (FRONT) 
27 10522 * * * * 1 ;( 5)1- om lttbtJ.t..: SCREW 6.75X24 L=14.0 
28 11068 * * * * 1 51-)-- LINER 

; 

29 10761 * * * * 1 ;( 5)1- (Wi) J.!:.IY) tJ. t..: (fflillJJ) SET SCREW 6.75X24 L=11.0 -" 
-.. 

30 10593 * * * * 1 ~I}*t!l::IJ5-(Wi) COLLAR (FRONT) 
.," 

... 

31 10764 * * * * 2 J.!:.tbb.t..: SET SCREW 6.75X24 L';'4.5 
32 10763 * * * * 1 ~I}*ill Wt) ;( 5)1- FEED ROCK SHAFT·. BUSHING (BACK) 
33 10571 * * * * 1 ;( 5)1- (f~) lttbtJ. t..: SCREW 6.75X24 L=20.0 
34 11068 * * * * 1 51-)-- LINER 
35 10525 * * * * 1 ;( 5)1- (1~) J.!:.tb tJ. t..: (1i1llliJ) SCREW 6.75X24 L=9.0 
36 10593 * * * * 1 ~1)~::IJ5-a~) COLLAR (BACK) 
37 10764 * * * * 2 J.!:.tbtJ.t..: SET SCREW 6.75X24 L=4.5 
38 16708 - * - * 1 ~1)*d!Wit.:~ :l: FEED ROCK SHAFT CRANK 

39 19420 - * - * 2 ~I}~Wit':~ :l:f,jltJ.t; PINCH SCREW 1/4X28 L=16.0 
40 11962 - * - * 1 ~1)*t!lWit':~:l: 1:::'/ FEED ROCK SHAFT CRANK STUD 
41 11954 - * - * 1 ~1)*t!lWit':~:l: c:/~;c; OIL WICK 
42 11953 - * - * 2 ~1)*d!Wit':~:l: 1:::·/J.!:.tbtJ. t; SET SCREW 7/32X32 L=5.5 

43 15027 * - * - 1 ~IHillWit':~:l: FEED ROCK SHAFT CRANK 

44 10754 * - * - 1 ~I}*illMt.:~ :l:f,jltJ.t; PINCH SCREW 6.7SX24 L=16.0 

45 10758 * - * - 1 ""F~I)a·:; I"JIJltJ.t..: HINGE SCREW 11/32X28 L=26.0 

46 3036 * - * - 1 ""F~I) a ')' FJIJltJ. t..:-)-.), r- NUT 11/32X28 

47 15021 * - * - 1 ""F~I) a "J I" FEED DRIVING ECCENTRIC CONNECTION 

48 10773 * - * - 1 ""F~ I) a·:; 1"'= - F)I-I'(7 I) /? NEEDLE BEARING 

14 



/\'/t7 V/~-, "F~I) Q '/ ~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

4 

10 
6 

3 

21 

29 24 
35 

27 
26 

15 



/'\':}9 1//'\-, "F~U Q ':} ~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

')J 
')J 

(\j 
')J 

aJ aJ 
NO rul~*-l} aJ a: cD a: ~.m: ~:g PARTS NAME 

M M (J) (J) 

PART NO M M M M OTY M M M M 

1 34031 · * · * .1 I"\.")? l//\- FEED REVERSING LEVER 

2 10845 · * · * 1 /\.:;? l//\-U'tJ [; SCREW 15/64X28 L=18.0 

3 15208 · * - * 1 I\·:;?l//'i-*ill FEED REVERSING LEVER SHAFT 

4 10802 - * - * 1 I\·:;? l//'i'-,ill:h 5- COLLAR 

5 8009 - * · * 1 .!l:.lt.JtJ[; SET SCREW 15/64X28 L=7.5 

6 11942 · * - * 1 l//\ -'illt': ~ ;J: FEED REVERSING LEVER SHAFT CRANK 

7 1365 · * - * 1 l//' -'illt.: ~ ;J: t1iltJ [; PINCH SCREW 15/64X28 L=16.0 

8 11943 - * - * 1 I'i·:; ?)JUtlD':; f.:' FEED REVERSING CONNECTION ROD 

9 10712 - * - * 2 /\.:; ?)JUtlD':; n~tJ [; HINGE SCREW 6.75X24 

10 10806 - * - * 1 /\.:; ? l//\- ~1!tJ FEED REVERSING LEVER SPRING 

11 
12 
13 

.... 

14 11951 - * - * 1 T*f} D':; f.:' FEED DRIVING ECCENTRIC CONNECTION 

15 10773 - * - * 1 T* I} D ':I t":::. - t" }v-",T I) /-1 NEEDLE BEARING 

16 11955 - * - * 1 '::"3(,I}/? FEED DRIVING ECCENTRIC CONNECTION LINK 

17 11952 - * - .* 1 T*I} D·:; f.:'I::";"- HINGE PIN 

18 11954 - * · * 1 TliS I} D':; f.:' t: /$;i$ OIL WICK 

19 11956 - * - * 1 ;l.1i';;" I) /? FEED REVERSING SHAFT CRANK LINK 

20 11953 - * - * 1 ;I. :ti;;" I) /? .!l:.1t.J tJ [; SET SCREW 7/32X32 L=5.5 

21 16707 - * - * 1 W~;'t? 5 / ?(;fi) FEED REVERSING SHAFT CRANK 
22 19420 · * - * 1 W~;'t ?5/?(;fi) f.VtJ [; PINCH SCREW 1/4X28 L=16.0 

23 11953 · * - * 1 W~;'t?5/?(;fi) .!l:.1t.Jt.J. [; SET SCREW 7/32X32 L=5.5 
24 11958 - * - * 1 W~;'t?5 /?(ti:) FEED REVERSING MECHANISM SUPPORT LINK 

25 11953 - * - * 1 W~;'t ?5/?(ti:) .!l:.1t.J tJ [; SET SCREW 7/32X32 L=5.5 
26 31029 - * - * 1 W~;'t?5/?t:/ FEED REVERSING SHAFT CRANK HINGE STUD 

27 11960 - * - * 1 W~;'t?'5/?t:/$;i$ OIL WICK 
28 11950 - * - * 1 W~;'t ? '5 / ? (tr:) ~ ;ti~ill FEED REVERSING MECHANISM SUPPORT LINK 

STUD 

29 10766 - * - * 1 .!l:.1t.Jt.J.[; SET SCREW 1/4X32 L=7.0 

30 10404C - * - * 1 /\.:; ?±il'*ill FEED REVERSING SHAFT 

31 11947 - * - * 1 :h5- COLLAR 

32 10566 - * - * 2 .!l:.1t.Jt.J.[; SET SCREW 1/4X32 L=5.5 
33 11948 - * - * 1 1\':; ?~li1i7'5-7':; " FEED REVERSING SHAFT BRACKET 
34 10754 - * - * 1 1\':; ?~B1'i :;1' '5 -7.:; ".!l:.lt.JtJ [; SET SCREW 6.75X24 L=16.0 
35 11949 - * - * 2 iMBNtJ [; STOPPING SCREW 
36 4135 - * - * 2 T':;" NUTM5XO.8 

16 



t.J-=?'±tx(ti), t.J-=?' 
HOOK SADDLE (RIGHT), HOOK 

.r·', 

34 

23 

~33 31 

29 1 
~3i1 

J;-b 
28 / 

27 24 

36 

~45 I ..---<2 
19 

t': 1B~~41 
I 6~ ~14 

'~17 
8 

10 '. . D---
~~11' . 37 

I ~ e--;J12 .. ~. 
I 13' -.------ . . 

} .~.-: -', . -. -. 

2 

3 

'~ 

39~l\ 
38 

4 

17 



i.J"X'±t1(1:i), i.J"X' 
HOOK SADDLE (RIGHT), HOOK 

<)l (\J 

<)l (J) <)l m -' 

NO g6~~-l§- (J) 0: (J) 0: ~.!: ~:g PARTS NAME 
(Y) (Y) Ol Ol 

PART NO 
(Y) (Y) (Y) (Y) 

QTY (Y) (Y) (Y) (Y) 

1 15090 * * * * . 1 :h-;;±~ (til HOOK SADDLE (RIGHT) 
2 15092 * * * * 1 ~- I-J\.;t ~:..- PACKING 
3 15091 * * * * 1 :h-;;±~~!ll9 :..-'/ (til OIL RESERVIOR (RIGHT) 
4 15007 * * * * 7 .Il:.tY.l;/;)[; SCREW 9/64X40 L=10.0 
5 15095 * * * * 1 :h-;;±~j 9)1.- (J:J BUSHING (UPPER) 
6 11176 * * * * 1 .Il:.tY.l;/;)[; SEREW 7/32X32 l=5.5 
7 
8 10657 * * * * 1 Ij\=¥-V - HOOK l?RIVING PINION (SPIRAL) 
9 10658 * * * * 1 tL1i'~~tY.l;/;} [; POSITION SCREW 1/4X32 L=5.5 
10 10767 * * * * 1 .Il:.tY.l;/;}[; SET SCREW 1/4X32 L=4.5 
11 10644 * * * * 1 '7'y ~ t'- WASHER 
12 15096 * * * * 1 :h-;;±~j 9}1.- cn BUSHING (LOWER) 
13 11176 * * * * 1 .Il:.tY.l;/;}.[; SEREW 7/32X32 L=5.5 

.... 
14 15049 * * * * 1 ;t-/T-±~ BOBBIN CASE OPENER LEVER 
15 10651 * * * * 1 tY.l1i;/;}.!:::":..- OPENER LEVER DRIVING SCREW STUD 
16 10727 * * * * 1 tY.l1J";/;}'!:::,,/ 7 I}I.- I- FELT 
17 10652 * * * .* 1 T'YI- NUT 11/64X40 
18 11137 * * * * 1 ;t-/T-±~!:::":"-/H 7' HINGE STUD OIL FURNISHING TUBE 
19 15050 * * * * 1 ;t-/T-±~!:::"/ OPENER LEVER HINGE STUD 
20 10727 * * * * 1 ;t-/T-±~!:::":"-7I)1.- " FELT 
21 10573 * * * * 1 .Il:.tY.l;/;}.[; SET SCREW 7/32X32 L= 11.0 
22 15051 * * * * 1 :h-;;lIfi!ijj}:,{- BOBBIN CASE LEVER LINK 
23 15502 * * * * 1 :h-;; <*1'0 HOOK COMPLETE 
24 16407-01 * * * * 1 ~f.:h-;; HOOK 

-

25 16407-07 * * * * 1 *~J*]t'i THREAD GUIDE 
26 16407-08 * * * * 2 .Il:.tY.l;/;}.[; SCREW .-
27 16407-05 * * * * 1 £t~t'i NEEDLE GUARD 
28 16407-06 * * * * 2 .Il:.tY.l;/;}[; SCREW "'---- c· 

29 15040-02 * * * * 1 J*]:h-;; BOBBIN CASE COMPLETE -. 

30 15040-10 * * * * 1 *~f-J~:'{- BOBBIN CASE TENSION SPRING 
31 16407-11 * * * * 1 *~f-/~:,{-.Il:.tY.l;/;}. [; SETSCREW 
32 16407·12 * * * * 1 *~f-/~:,{-~f-;/;}. [; TENSION REGULATING SCREW 
33 15502-03 * * * * 1 J*]:h-;;1l¥5t HOOKGIB 
34 16407-04 * * * * 3 J*]:h-;;1l¥5t.Il:.tY.l;/;}.[; HOOK GIB SCREW 
35 15041 * * * * 1 ;f-E;..- BOBBIN 
36 15052 * * * * 1 ;t-( )I.-ij'-:; OIL GAUGE 
37 11131 * * * * 1 ;t-( )vij'-:;~J*]/\-(:t OIL GAUGE GUIDE TUBE 
38 15093 * * * * 1 ~IDi\lR1i.y -( -V}I.- OIL REGULATING SCREW 
39 15094 * * * * 1 0 1) /Jj O-RING 
40 10629 * '" * * 1 ~IDi\lR1i.y -( -V)v.Il:.tY.l;/;} [; SET SCREW 1/8X40 L=8.0 
41 15048 * * * * 1 ;f-E>'r-A;t- /T- BOBBIN CASE OPENER 
42 10677 * * * * 1 '7'y~t'- WASHER 
43 10650 * * * * 1 ;t-/T-lI::tY.l;/;}[; SCREW 3.4X36 L=6.0 
44 11145 * * * * 1 :h -;; ±il'fril1-t tt:h '7- U:) PINCH SLEEVE (UPPER) 
45 11146 * * * * 1 :h -;;±il'frilf-ttt;h '7- (T) PINCH SLEEVE (LOWER) 
46 11144 * * * * 1 :h-;;±~frilf-ttt;/;}. [; PINCH SLEEVE SEREW 7/32X32 L=32.0 
47 10647 * * * * 1 '7.y~t'- WASHER 
48 10646 * * * * 1 :h-;;±~.Il:.tY.l;/;}[; SCREW 6.75X24 L=28.0 

18 



;h ~±it (li:) 
HOOK SADD ' ;h"";( LE (LEFT), HOOK 

;;.h 
28 r 

27 

44 

~36 
4S---eJ 

4A 
I 

2 

3 

38 

4 

19 



;h,,±fSCti:), ;h" 
HOOK SADDLE (LEFT), HOOK 

C)J N 
N co C)J m J 

NO gB~ii{} m a: co a: ~:lI!; ~:g PARTS NAME 
C') C') (J) (J) 

PART NO 
C') C') C') C') 

OTY C') C') C') C') 

1 15520 * * * * . 1 :f;7±iS (6::) HOOK SADDLE (LEFT) 
2 15092 * * * * 1 ~-I-/~'yt-/ PACKING 
3 15521 * * * * 1 :f;7±iS5mp/? (6::) OIL RESERVIOR (LEFT) 

4 15007 * * * * 7 It&l) tH5 SCREW 9/64X40 L=10,0 

5 15095 * * * * 1 :f;7±iS;( $1)1.- CU BUSHING (UPPER) 
6 11176 * * * * 1 It&l)tl.15 SEREW 7/32X32 L=5.5 
7 

8 10657 * * * * 1 IJ\.:f t'- HOOK DRIVING PINION (SPIRAL) 

9 10658 * * * * 1 t'L 1i';1I: &I) tl. 15 POSITION SCREW 1/4X32 L=5,5 

10 10767 * * * * 1 It&l)tl.15 SET SCREW 1/4X32 L=4.5 

11 10644 * * * * 1 '7'y :" 1'- WASHER 

12 15096 * * * * 1 117±iS;( $1)1.- en BUSHING (LOWER) 

13 11176 * * * * 1 It&l)tl.15 SEREW 7/32X32 L=5,5 
.... 

14 15049 * * * * 1 :;f-7"-r-±iS BOBBIN CASE OPENER LEVER 

15 10651 * * * * 1 &I) ;/), tl. I::: / OPENER LEVER DRIVING SCREW STUD 

16 10727 * * * * 1 &I) ;/)'tl.I::' /7 I)I.- I- FELT 

17 10652 * * * ;i' 1 -r'Y I- NUT 11/64X40 
18 11137 * * * * 1 :;f-7'-r-±iSl:::/H1' 7" HINGE STUD OIL FURNISHING TUBE 

19 15050 * * * * 1 :;f-7"-r-±iSl::'/ OPENER LEVER HINGE STUD 

20 10727 * * * * 1 :;f- 7"-r-±iSl:::/7 I)I.- I- FELT 

21 10573 * * * * 1 It&l)tl.15 SET SCREW 7/32X32 L=11.0 

22 15051 * * * * 1 11 7,fU.E;( jj ;;. BOBBIN CASE LEVER LINK 

23 15502 * * * * 1 117 (fJl.) HOOK COMPLETE 
24 16407-01 * * * * 1 91-11 7 HOOK 
25 16407-07 * * * * 1 *~I*Jt& THREAD GUIDE 

26 16407-08 * * * * 2 It&l)tl.15 SCREW 

27 16407-05 * * * * 1 it~t& NEEDLE GUARD 

28 16407-06 * * * * 2 It&l)tl.15 SCREW .. 
29 15040-02 * * * * 1 1*J117 BOBBIN CASE COMPLETE"'-v 

30 15040-10 * * * * 1 *ID.lIf-/\* BOBBIN CASE TENSION SPRING 

31 16407-11 * * * * 1 * ~~f-/ \ * It &I) tl. 15 SETSCREW 

32 16407-12 * * * * 1 *ID.lIf-/\ ;;'~f-tl.15 TENSION REGULATING SCREW 

33 15502-03 * * * * 1 F*3:f;7ftjl7t HOOKGIB 
34 16407-04 * * * * 3 1*J117ftjl7tlt&l)tl.15 HOOK GIB SCREW 

35 15041 * * * * 1 ;fit:/ BOBBIN 

36 15052 * * * * 1 :;f l' )I.-Ij' - ~ OIL GAUGE 

37 11131 * * * * 1 :;f1' )1.-1j'-~~F*3/H 7" OIL GAUGE GUIDE TUBE 

38 15093 * * * * 1 5liJID.llJiii 111' t' )1.- OIL REGULATING SCREW 

39 15094 * * * * 1 o I)/? O-RING 

40 10629 * * * * 1 ;wID.llJiii 111' t' )1.-It &I) tl. 15 SET SCREW 1/8X40 L=8.0 

41 15048 * * * * 1 ;fit:/-7-A:;f-7"-r- BOBBIN CASE OPENER 

42 10677 * * * * 1 '7") :"1'- WASHER 

43 10650 * * * * 1 :;f-7"-r-ltcY.>tl.15 SCREW 3.4X36 L=6.0 

44 11145 * * * * 1 :f; 7 ±iSf.ilfi tt 11 5- (1:.) PINCH SLEEVE (UPPER) 

45 11146 * * * * 1 :f;7±iSf.il1ttt115- en PINCH SLEEVE (LOWER) 

46 11144 * * * * 1 :f;7±iS**,fitttl.15 PINCH SLEEVE SEREW 7/32X32 L=32.0 

47 10647 * * * * 1 '7'Y :" 1'- WASHER 

48 (10646 * * * * 1 117±iSltcY.>tl.15 SCREW 6,75X24 L=28.0 

20 



Wijf-~ 
TENSION 

22 

14 

21 



~f-*IX 
TENSION 

NO gB£it{} 
PART NO 

1 10961C-A 

2 10961 
3 10957 
4 10952 
5 19531 
6 19532 
7 19533 
8 28206 
9 19513 
10 10962 

11 10953 
12 10694 
13 B144682 
14 19534 
15 10678 
16 19422 
17 10690 
18 10650 
19 
20 15517 
21 15055 
22 10720 

'" '" '" cO N cO cO 0: cO 0: 

'" '" (J) en 

'" '" '" '" (") (") (") (") 

* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 

;Y.l!i rfQ:f, PARTS NAME 
OTY 

1 ~/lJ-=t-fH.fi (rp 1. 4 ) TENSION BRACKET COMPLETE 
1 ID!J-=t-f& TENSION BRACKET 
1 *$.:5 d.J$.ll:t" / TENSION RELEASE PIN 
1 *$.:5d.J$.ll:l::'/ (~) TENSION RELEASE PIN (LONG) 
4 ~flJ-=t- IDl TENSION DISC 
2 A.-IDl TENSION RELEASE WASHER 
2 jf8J~;Z 7"1) /'1 (rp 1 • 4 ) TENSION SPRING 
2 0 ["'Y ~;Z ~ 'yJ\- NUT WASHER 
2 D-["'y ~T'y ~ NUT 1/4X40 
1 *~/lJ-=t-:f{; (~) THREAD CONTROLLER STUD 
1 *sl;Z 7"1) /'1 THREAD CONTROLLER SPRING 

2 .::.:mlIll THREAD CONTROLLER DISC 
1 =~lIll.tl:d.JtJ.[; SCREW 3/32X56 L=12.2 
1 D-["'y ~T'y ~ NUT 
1 *$-3d.Jf& TENSION RELEASE PLATE 
2 * $ -3 d.J f&$9: tJ. [; SCREW 
1 ;Z 7'1) /71§:. THREAD CONTROLLER SPRING STOP 
1 .A 7' I) / 71§:..tl:d.J tJ. [; SCREW 3.4X36 L=6.0 

1 :*::*m THREAD RETAINER 
1 :*:: * tthl:: d.J tJ. [; SCREW 11/64X32 L=9.0 
1 *$-3d.JI:::"/ (~) TENSION RELEASE PLATE ROD 

22 



~;m 
LUBRICATION 

10 

11 

5 

18~ 

~_,r© 
Ft ~,~ 

8 

23 

f 

I 
i 
i 
.I 

1 
i 

.! 



t.6M •. 
q.j:l/1ll 

LUBRICATION 

(\f 

NO flIl,il,~-l'} m 
'" PART NO '" '" 

1 15063C * 
3 15087 * 
4 6333 * 
5 15511C * 
8 15088 * 
9 6333 * 
10 15508 * 
11 6333 * 
12 15509C * 
15 15097 * 
16 6333 * 
17 15077 * 
18 11106 * 
19 11108 * 
20 11085 * 
21 11069 * 
22 11070 * 
23 11071 * 
24 11069 * 

(\f 

m (\f 

a: m 
'" 0'> 

'" '" '" '" 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 
* * 

~ 
00 

, 
a: tUli: . ,iI,:g PARTS NAME 
0'> 

'" OTY '" 
* . 1 t: -= -)L-7'-.:J. -:f (*13.) OIL TUBE AND OIL WICK 

* 1 t::' -= -)L-7'- .:J. - :;fW ~ (A) RETAINER 

* 1 .t.I::b'Jtd.t.: SCREW 9/64X40 L=6.5 

* 1 t: -= -)L- 7'- .:J. -:;1' (*fi) OIL TUBE AND OIL WICK 

* 1 t:-=-)L-7'-.:J.-:iW~ (B) RETAINER 

* 1 .t.I::b'Jtd.t.: SCREW 9/64X40 L=6.5 

* 1 t: -= - )L-7'- .:J. -:fW ~ (C) RETAINER 

* 1 .t.I::b'Jtd.t.: SCREW 9/64X40 L=6.5 

* 1 t: -= -)L- 7'- .:J. - 7 ($fi) OIL TUBE AND OIL WICK 

* 1 t:-=-)L-7'-.:J. - :;:rW~ (D) RETAINER 

* 1 .t.I::b'Jtd.t.: SCREW 9/64X40 L=6.5 

* 1 "":J F)ffil1:...-'7 BED OIL TUBE CLAMP 

* 1 )ffi11 :"'-'77 I)L- t- OIL FELT 
.... 

* 1 .t.I::b')td.t; SCREW 1/4X32 L=13.0 

* 1 T*tll;t. l1)L-~Ellfi OIL STOP SCREW 7/16X28 

* 1 T*tll;t.l1JL-7I)L- t- OIL FELT 

* 2 ~ I) 1f=:;t. 11 )L-~f~ OIL STOP SCREW7/16X28 

* 2 )ffifi J\":J :f :...- PACKING 

* 4 ~1)1F;t. 11 )L-7 IlL- t- OIL FELT" 

24 



flf1~{iA 
ACCESSORIES AND ATTACHMENTS 

~ 5 

4 

26 
25 

r1i 
33~ 

~ ~ ~ 27 28 

~ ~ 32 31 30 29 

38 

36 

25 

3 rm 
M 

2 

13 

4 

37 

12 



ImJi~ 
ACCESSORIES AND ATTACHMENTS 

C\I ~ 
C\I cD ~ m , 

NO gB~iIP5- cD a: m a: ~!l: '?o:{; PARTS NAME C') C') Ol Ol 

PART NO '" '" C') '" OTY '" C') '" (') 

1 10947 * * * * - 1 ,*.n:T-u·y " THREAD UNWINDER COMPLETE 
2 11887 * * * * 4 ~~/~ MACHINE REST 
3 6055 * * * * 4 H NAIL 
4 11886 * * * * 2 .::.:/:.--t::'--::J15t MACHINE HINGE CONNECTION CUSHION 
5 6055 * * * * 4 H NAIL 
6 11169-A * * * * 2 ~:/:.--t::'--::J MACHINE HINGE CONNECTION 
7 11170 * * * * 4 t::.--::Jl!:.Y):!d.[; SCREW 6.75X24 L=7.5 
8 15080 * * * * 1 )fll~tt DRIP PAN 
9 15081 * * * * 6 *:!d.[; DRIP PAN NAIL 
10 15082 * * * * 1 )ElllfA- DRIP PAN DRAIN JAR 
11 10735 * * * * 1 l}~J:tf-u·y " KNEE LIFTER COMPLETE 
12 6052 * * * * 3 *:!d.[; KNEE LIFTER SCREW 
13 15101 * * * * 1 ,*~~-u.y " BOBBIN WINDER COMPLETE w-

25 N0122 * * * * 6 it NEEDLE 
26 15041 * * * * 4 ;1{t::.-- BOBBIN 
27 10747 * * * * 1 fr.f!iV:'--7 (1/16 1/7) WRENCH 
28 11487 * * * .* 1 fr.f!iV/7 (3 ~ I) WRENCH 
29 11969 * * * * 1 fr.f!iV:'--7 (2. 5 ~ I) WRENCH 
30 8121 * * * * 1 1"51 ;{- (t)\) SCREW DRIVER (SMALL) 
31 8120 * * * * 1 1-'511'i- (t:j:l) SCREW DRIVER (MIDDLE) 
32 8118 * * * * 1 1-'51/\- (*) SCREW DRIVER (LARGE) 
33 8180 * * * * 1 +~ r:'51/\- SCREW DRIVER (CROSS TYPE) 
34 8125 * * * * 1 )Ell~L, OILER 
35 
36 11193 * * * * 1 )Ell OIL 
37 8132-B * * * * 1 1iIiffl6Ml~ ACCESSORIES PACK 
38 10748 * * * * 1 ;t.JJ*V/7 DOUBLE HEAD WRENCH 

26 



Jlll~~ 
PARTS AVAILABLE AT EXTRA CHARGE 

10 

11 

6 

~ 

3 ~ 

4~ 

27 



};tl~~ 
PARTS AVAILABLE AT EXTRA CHARGE 

'" '" '-i' ch '" ch , 
NO gB£'ilt~ OJ a: ch a: ~Hi .It,:g PARTS NAME (") (") OJ OJ 

PART NO 
(") (") (') (") 

OTY (") '" '" '" 
1 15098 * * * * . 1 ",'Jf., "jf - ~. BELT GUARD 
2 11162 * * * * 2 ll: l1> :t;} t; ( .. J:J SCREW 3.4X36 L=5.4 
3 10650 * * * * 1 ll:l1>:t;} t; (T) SCREW 3.4X36 L=6.0 
4 11142 * * * * 1 '7'y:--1'- WASHER 
5 15099 * * * * 1 ",,}f., "jf - f-:' (...I:.) nl\'- BELT GUARD (TOP) COVER 
6 12418 * * * * 2 ll:l1>:t;}t; SCREW 13/64X32 L=9.0 
7 15121 * * * * 1 «Jf., "jf - f-:' (T) nl\- BELT GUARD (SOnOM) COVER 
8 15122 * * * * 1 ",,}f., "jf - f-:' (T) nl\- (IN SEL T GUARD (SOnOM) COVER (SMALL) 
9 11830 * * * * 1 ll:l1>:t;}(5 SCREW 9/64X40 
10 15081 * * * * 2 *tJ.t; SCREW 
11 16287 * * * * 2 '7'y :-- 1'- WASHER 

~.' 

28 



~ 
to 

\ 

ij-y~ 

TABLE OF GAUGE PARTS 3338-2, 333R8-2 

~om 6:Ill~ ~ ~ 
HrtJ it:i*( td. t; 11) ~::tit iNa 

GAUGE SIZE NEEDLE CLAMP PRESSER FOOT THROTE PLATE 

WITH SCREW 
inch mm 

1/8" 3.2 11202 10462 16422 

3/16" 4.8 11203 10463 16423 

7/32" 5.6 10024 10464 16424 

1/4" 6.4 10204 10465 16425 

5/16" 7.9 10205 10466 16426 

3/8" 9.5 10206 10467 16427 

7/16" 11.1 10028 10468 16428 

1/2" 12.7 10029 10469 16429 

9/16" 14.3 10030 10470 16430 

5/8" 15.9 10031 10471 16431 

3/4" 19.1 10032 10472 16432 

7/8" 22.2 10033 10473 16433 

1" 25.4 10034 10474 16434 

1-1/4" 31.8 10035 10475 16435 

1-1/2" 38.1 10036 10476 16436 
----~--. --~ 

~ ~ ~ 
l!I}m 1Il:t& (;£) 1Il:t& (:5) 

FEED DOG BED SLIDE BED SLIDE 

(LEFT) (RIGHT) 

10482 10041 10060 

10483 10042 10060 

10484 10042 10061 

10485 10042 10061 

10486 10043 10061 

10487 10044 10061 

10488 10045 10062 

10489 10045 10062 

10490 10045 10062 

10491 10046 10063 

10492 10047 10063 

10493 10048 10064 

10494 10049 10064 

10495 10050 10065 

10496 10051 10065 

--------.-.... - ...... -~.-.... - •... ---.-.--.- ....... -................. .... .. .......... -........... . 

}JIJ~~ 
PARTS AVAILABLE AT EXTRA CHARGE 

~ 
~."~' ~:: 

II ~: 
I' I 

\I~,; ~: 
" I " , 
r:"i:~~\:';1 

71 '/tJ-1J- t' It./1)td.t; '7')1 Y 1'-

FINGER SET SCREW WASHER 
GUARD 

10995-01 10749 10677 

10995-01 10749 10677 

10995-01 10749 10677 

10995-01 10749 10677 

10995-03 10749 10677 

10995-03 10749 10677 

10995-03 10749 10677 

10995-03 10749 10677 

10995-02 10749 10677 

10995-02 10749 10677 

10995-02 10749 10677 

10995-02 10749 10677 

10995-02 10749 10677 

- - -

- - -

. ...... "._-------



w 
o 

~ ,.,.::E. 
".I -:/ '!IX 

TABLE OF GAUGE PARTS 3398-2, 339R8-2 

.. ,~ Q l ~ 
Hrn Htl'(tJ. t.; fi) r:J:l#ll5t $'~#ll5t ~H)j 

GAUGE SIZE NEEDLE CLAMP VIBRATING LIFTING THROTE PLATE 

WITH SCREW PRESSER FOOT PRESSER FOOT 
inch mm 

1/8" 3.2 10002 10282 10182 16422 

3/16" 4.8 10003 10283 10183 16423 

7/32" 5.6 10004 10284 10184 16424 

1/4" 6.4 10005 10285 10185 16425 

5/16" 7,9 10006 10286 10186 16426 

3/8" 9.5 10007 10287 10187 16427 

7/16" 11.1 10008 10288 10188 16428 

1/2" 12.7 10009 10289 10189 16429 

9/16" 14.3 10010 10290 10190 16430 

5/8" 15.9 10011 10291 10191 16431 

3/4" 19.1 10012 10292 10192 16432 

7/8" 22.2 10013 10293 10193 16433 

1" 25.4 10014 10294 10194 16434 

1-1/4" 31.8 10015 10295 10195 16435 

1-1/2" 38.1 10016 10296 10196 16436 
'-- -

,gIJ5¥!rrb 
PARTS AVAILABLE AT EXTRA CHARGE 

~.Q , " 
' " 

~ ~ ~ 
~:: , " 

~\\ . '. ~. :'":: ~ t~~~.:..>,,~ 
"~~",",-" -

I 

*~)tj ~~)j (:tr:) ~w (;5) 71' '/tf-tf- I" .Ltb'>tJ.t.; '7.;t ~"\'-

FEED DOG BED SLIDE BED SLIDE FINGER SET SCREW WASHER 
(LEFT) (RIGHT) GUARD 

10482 10041 10060 10937-01 10749 10677 

10483 10042 10060 10937-01 10749 10677 

10484 10042 10061 10937-01 10749 10677 

10485 10042 10061 10937-01 10749 10677 

10486 10043 10061 10937-02 10749 10677 

10487 10044 10061 10937-02 10749 10677 

10488 10045 10062 10937-03 10749 10677 

10489 10045 10062 10937-04 10749 10677 

10490 10045 10062 10937-04 10749 10677 

10491 10046 10063 10937-05 10749 10677 

10492 10047 10063 10937-06 10749 10677 

10493 10048 10064 10937-07 10749 10677 

10494 10049 10064 10937-08 10749 10677 

10495 10050 10065 - - - I 

10496 10051 10065 - - - J I 



· .i 

CONSOLIDATED SEWING MACHINE CORP. 
131 WEST 25TH STREET, NEW YORK, NY 10001, U.S.A 

Part No. PB24501 (072000) 

I 

I 
I 
I 
i 
,j 


